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FCC ID: XQ9T20200
IC ID: 8684A-T20200

@ NS Technology Co., Ltd.

Applicant: Kadence Designs LLC

Address: P.O.Box 2359, Thompson Falls, MT 59873

Manufacturer: Celewave Electronics(shenzhen) Co.,Ltd

Address: No 1-2 building,No 2 Industry District, Shang Heng lang Huaxing Road,
Dalang Street,Baoan District, Shenzhen City,China

E.UT: Transmitter

Model Number: T22

Trade Name: Lightspeaker™
Operating 2412~2464MHz
Frequency:

Date of Receipt:

Jul.17, 2010 Date of Test: Jul. 25~Aug. 10, 2010

Test Specification:

FCC Part15C :Oct.1, 2009
ANSI C63.4:2003
RSS-210,Issue 7 June 2007
RSS-GEN, Issue 2 June 2007

Test Result: The equipment under test was found to be compliance with the requirements of
the standards applied.
Issue Date: Aug. 15, 2010
Tested by: Reviewed by: Approved by:
Jade/ Engineer Iceman Hu / Supervisor Steven Lee / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of NS Technology Co., Ltd.
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

1. GENERAL PRODUCT INFORMATION

1.1. Product Function

Details please refer to Technical Construction Form and User Manual.

1.2. Description of Device (EUT)

E.U.T.

Model No.

Operating Frequency

Number of Channels

Type of Modulation

Antenna Type

Antenna Gain

System Input Voltage
Temperature Range(Operatmg)

Adapter

. Transmitter

. T22

: 2412~2464MHz

: 3 Channels

: DSSS(QPSK)

: Integral

: 1.1dBi1

: DC 9V from adapter input AC 120V/60Hz

0~+40C

: M/N:YS01-090065U

I/P:100-240V~50/60Hz 0.32A MAX
O/P:9V 0~650mA
DC Line:Unshielded,Undetachable ,1.5m

1.3. Difference between Model Numbers

1.4. Independent Operation Modes

The basic operation modes are:
1.4.1 TX CH1 ANT1 (2412MHz)
1.4.2. TX CH2 ANT1 (2438MHz)
1.4.3. TX CH3 ANT1 (2464MHz)
1.4.4. TX CH1 ANT2 (2412MHz)
1.4.5. TX CH2 ANT2 (2438MHz)
1.4.6. TX CH3 ANT2 (2464MHz)
NOTE:ANT=antenna

1.5. Test Support System

1.5.1. iPod
Model Number MB147H
Manufacturer Apple
Serial Number JQ74121YMV
Audio line Unshielded,Detachable,0.5m
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2. TEST SITES

2.1. Test Facilities
EMC Lab

Name of Firm

Site Location

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Accredited by TUV Rheinland, Germany
Date of registration: July 28, 2003

Accredited by CNAS, China
Registration No.: L1744
Date of registration: November 25, 2004

Accredited by Intertek ETL SEMKO
Registration No.: TMP-013
Date of registration: June 11, 2005

Accredited by TUV/PS, Hong Kong
Date of registration: December 1, 2005

Accredited by ATCB, USA
Date of registration: August 3, 2006

Accredited by VCCI, Japan

Member No.:2115

Registration No.: R-2527, R-3012 & C-2770
Date of registration: March 23, 2007

Accredited by FCC, USA
Registration No.: 502831
Date of registration: February 9, 2009

Accredited by Industry Canada
Registration No.: 5936A
Date of registration: March 4, 2009

Accredited by American Association for Laboratory
Accreditation (A2LA), USA

Certificate No.: 2951.01

Date of registration: March 31, 2010

NS Technology Co., Ltd.

Chenwu Industrial Zone, Houjie Town, Dongguan City,
Guangdong, China
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

2.2. List of Test and Measurement Instruments

2.2.1.For conducted emission at the mains terminals test

Equipment Manufacturer Model No.  |Serial No.  |Last Cal. [Next Cal.
EMI Test Receiver Rohde&Schwarz |ESCS30 100199 May 30,10 |May 30,11
Artificial Mains Network |Rohde&Schwarz |ESH3-75 100317 May 30,10 |[May 30,11
‘(X%f;lg)lal Mains Network i oritsu KNW-407  [8-1579-1  |May 30,10 [May 30,11
Pulse Limiter Rohde&Schwarz |ESH3-Z2 100168 May 2,10 |May 2,11
2.2.2.For radiated emission test (30MHz-1GHz)
Equipment Manufacturer Model No. |[Serial No. Last Cal. |Next Cal.
EMI Test Receiver |Rohde & Schwarz [ESCS30 100340 May 30,10 [May 30,11
Spectrum Analyzer |Agilent E7405A MY45118807 |[May 30,10 |[May 30,11
Bilog Antenna Teseq CBL 6111D |25758 Oct. 27,09 |Oct. 27,10
Signal Amplifier Agilent 8447D 2944A10488 |May 2,10 [May 2,11
50Q Coaxial Switch |[ANRITSU MP59B 6200530577  |May 2,10 [May 2,11
2.2.3.For radiated emission test(Above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Spectrum Analyzer |Agilent E7405A MY45118807 May 30,10 |May 30,11
Horn Antenna EMCO 3117 00062558 Jan. 19,09 |Jan. 19,11
Signal Amplifier = |BURGEON [PEC-38-30M18G |[NSEMCO001 May 31,09 |May 31,11
-12-SFF
2.2.4.For output power Test
Equipment Manufacturer Model No. |[Serial No. Last Cal. |[Next Cal.
Spectrum Analyzer |Agilent E7405A MY45118807 |May 30,10 [May 30,11
2.2.5.For power spectral density and 6dB bandwith Test
Equipment Manufacturer Model No. |[Serial No. Last Cal. |Next Cal.
Power Meter Rohde&Schwarz  [NRVS 101732 May 30,10 [May 30,11
sey, msertion UMt iR ondegSchwarz - [URVS-Z4  [100207 May 30,10 [May 30,11
2.2.6.For Band edge compliance test
Equipment Manufacturer [Model No. Serial No. Last Cal. |Next Cal.
Spectrum Analyzer |Agilent E7405A MY45118807 May 30,10 |May 30,11
Horn Antenna EMCO 3117 00062558 Jan. 19,09 (Jan. 19,11
Signal Amplifier = |BURGEON [PEC-38-30M18G |[NSEMCO001 May 31,09 |May 31,11
-12-SFF
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

3. TEST SET-UP AND OPERATION MODES

3.1. Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its highest possible radiated
level. The test modes were adapted accordingly in reference to the Operating Instructions.

3.2. Block Diagram of Test Set-up

System Diagram of Connections Between EUT and Simulators

AC Mains «—— Adapter EUT iPod

(EUT : Transmitter)

3.3. Test Operation Mode and Test Software

Refer to clause 1.4

3.4. Special Accessories and Auxiliary Equipment

None.

3.5. Countermeasures to Achieve EMC Compliance

None.
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4. TEST SUMMARY

Test items and result lists

FCC ID: XQ9T20200
IC ID: 8684A-T20200

No.

Item

Standard

Results

Conduction Emission Test

FCC Part15C: 15.207
ANSI C63.4-2003
KDB558074
RSS-210
RSS-GEN

Pass

Radiated Emission Test

FCC Part15C: 15.209
ANSI C63.4-2003
KDB558074
RSS-210
RSS-GEN

PASS

Band Edge Compliance Test

FCC Partl5: 15.247
KDB558074
RSS-210

RSS-GEN

PASS

Output Power Test

FCC Partl5: 15.247
KDB558074
RSS-210

RSS-GEN

PASS

6dB Bandwith Test

FCC Partl5: 15.247
KDB558074
RSS-210

RSS-GEN

PASS

Power Spectral Density Test

FCC Partl5: 15.247
KDB558074
RSS-210

RSS-GEN

PASS

Antenna requirement

FCC Part 15:15.203
RSS-210
RSS-GEN

PASS
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

5. EMISSION TEST RESULTS

5.1. Conducted Emission at The Mains Terminals Test

RESULT : Pass

Test procedure : FCC Part 15 Subpart B
RSS-GEN Issue 2

Frequency range :  0.15~30MHz

Test Site : Shielded Room

Limits : FCC Part 15 Subpart B Class B

RSS-GEN Issue 2 7.2.2

Test Setup

Date of test : Aug. 6,2010

Model No. o T22

Input Voltage : DCOV from adapter input AC 120V/60Hz
Operation Mode :  TX Mode;RX Mode

The EUT was put on a wooden table which was 0.8metre high above the ground and
connected to the AC mains through a Artificial Mains Network (A.M.N). The mains
lead in excess of 1 m separating the EUT from the AMN was folded at the cable

centre into a bundle no longer than 0.4 m.

The EUT was kept 0.4m from any other earthed conducting surface. Both sides of AC
line were checked to find out the maximum conducted emission levels according to the
test procedure during conducted emission test.

The frequency range from 150 kHz to 30 MHz was investigated.

The bandwidth of the test receiver (R&S ESCS30) was set at 9 kHz.

The test data of the worst case condition(s) was reported on the following page.

Note: Test uncertainty: +2.54dB at a level of confidence of 95%.:
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chenwu Industrial Zone,Houjie Town,

NS TEChﬂOIGgY Dongguan, Guangdong, China

Tel:+536-769-5359335656
Fax:+536-769-5359391050

Data: 73 Rle: 'Conduction'KKadence EMI {91)
0 Level (dBuv) Date: 2010-08-06 Time: 13:27:01
FCC PART 15C QP
FCC PART 15C AV
40
1 4 (¥
e E 9
b ! 11
uwmwr bw#wju H%waﬂ
0015 0.5 1 2 5 10 20 30
Frequency (MHz
Trace: 1 }f{ }
Te=st Zite 5§43 3hielded Room
Limit FCC PART 15C QP LINE Phase:NEUTRLL
EUT CLrahnsititter
Fower DC 9V from adapter input AC 1Z20WV/60H=Z
u/N : T 2.2
Test Engineer: Jade
Commuent Temp:25.3'C Huwmi:55% Press:101.51kPa
Test HMode TX Mode
Fredq. Lewvel Limits Margin Remark
[MH=z) [dBuv) [dBuV) [dB)
1 0.16 32.50 65.34 32.84 QP
2 0.16 23.07 5E5.34 32.27 hrerage
3 0.23 21.25 5Z2.48 31.23 hrerage
4 0.23 31.20 62.458 31.28 QF
5 .27 19.54 51.12 31.58 hrerage
3 0.27 30.Z20 61.12 30.92 QF
7 Z2.16 156.958 45.00 29.02 hrerage
=1 z.16 Z5.60 56.00 30.40 QF
= 3.35 Z6.90 E&e.00 29.10 QF
10 3.35 16.49 45.00 29.51 breradge
11 15.62 19.22 50.00 30.78 hverage
1z 15.62 31.90 60.00 2&.10 QF
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chenwvu Industrial Zone,Houjie Toun,

NS TEChnﬂlﬂgY Dongguah, Guangdong, China

Tel:+56-769-359356564
Fax:+56-769-8355991030

Data: 75 File: Ix'Conduction’KHadence EM (91)
a0 Level {dBu\V} Date: 2010-08-06 Time: 13:28:34
FCC PART 15C QP
FCC PART 15C AV
40
2
3
¥ i 4 12
[
W 1 m
0 0.15 0.5 1 2 5 10 20 30
Trace: Frequency {MHz)
Test Site 543 Shielded FRoom
Limit FCC PART 15C QF LINE Phase:LINE
EUT tLranswmitter
Power DC 9V from adapter input AC 120V/a60Hz
M/N : T 2.2
Te=st Engineer: Jade
Comtnent Temp:25.3'C Huwwmi:55% Press:101.51kPa
Test Hode TEX Mode
Fredq. Lewvel Limits Margin ERewark
[MH=z) [dBuV) [dEuW) [dE)
1 o.17 21.46 55.12 33.66 Lverage
Z 0.17 36,20 65.12 25.9:2 QF
3 0.z24 33.10 G2.26 Z29.164 QP
4 0.z24 21.81 5z2.26 30.45 Lyerage
5 0.z8 il.=s0 60.72 28.82 QF
[ 0.:28 20.47 50.72 30.25 Lverage
7 3.35 31.50 Eg.00 2zZ4.50 QF
=1 3.35 19.71 45,00 26.29 Lverage
9 10.62 29.:20 &0.00 30,80 2P
10 10.62 15. 04 50.00 31.306 Lyerage
11 15.82 17.50 50.00 3Z.50 Lverage
1z 15.582 30.10 60.00 Z2Z9.90 QF
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chenwu Industriasl Zone,Houjie Town,
Dongoguan, Guangdong, China
Tel:+56-769-55935656
Fax:+56-769-55991080

Data: 77 File: D:iConduction'KKadence EMI (91)
80 Lewvel (dBu\) Date: 2010-08-06 Time: 13:31:01
FCC PART 15C QP
FCC PART 15C AV
40 p
12
10
B &
1W
00J5 0.5 1 2 5 10 20 30
Trace: Frequency {MHz)
Test Zite 43 Shielded Room
Limit FCC PART 15C QP LINE Phase:NEUTELL
EUT transmitter
Fower DC 9V from adapter input AC 120V/a0H=
M/ T 2.2
Teszt Engineer: Jade
Corgnent Temp:25.3'C Humwi:55% Press=:101.51kPa
Test HMode RX Mode
Fredq. Lewvel Limits Margin EFemark
[MHz) [dBuW) [dBEuW) [dE)
1 0.15 2z.95 55.96 33.01 Lverage
2 0.15 37.20 65.95 28.76 QF
3 0.23 21.07 52.48 31.41 Lverage
4 0.23 33.50 62.458 25.98 QF
= 0.8z 15.97 46.00 30.03 Lverage
[ 0.8z 25.20 L56.00 30.80 QF
7 2.16 17.81 46,00 28.19 Lverage
=1 2.16 26.30 56.00 29.70 QF
= 3.35 17.38 46.00 Z285.62 bverage
10 3.35 27.z20 56.00 Z2&5.80 QF
11 18.62 20.09 50.00 29,91 hverage
12 18.62 34,30 60.00 25.70 Qp
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, Chinas
Tel:+86-769-85935656
Fax:+86-765-85291030

30

Data: 79 File: Ix'Conduction'KKadence. EMI (21)
0 Level {dBu\) Date: 2010-08-06 Time: 13:34:01
FCC PART 15C QP
FCC PART 15C AV
40
g g
H i
| 12
E %HﬁhwmﬂmﬂvﬂﬂﬂﬂlHWth%ugiimehﬂ
0
015 0.5 1 2 10 20
Traces Frequency (MHz)
Test 3Site 543 Shielded Room
Limit FCCZ PALRET 15C QF LIMNE Fhase:LINE
EUT transmitter
Power DC 9% from adapter input AC 1Z0V/60HzZ
MM : T 2.2
Test Engineer: Jade
Comtoent Tewmp:=25.3'C Humi:55% Press:101.51kPa
Test HMode RX Mode
Fredq. Lewvel Limits Margin Eemwark
[MH=z=) [dBulf) {dBuv) [dB)
1 0.15 24.02 55.96 31.94 brerage
2 0.15 37.80 65.96 Z8.16 QF
3 0.23 22.25 LEz.48 30.23 rerage
4 0.23 34.10 62 .48 Z28.38 QF
5 0.61 30.30 56,00 25.70 QF
= 0.61 15.19 46.00 30.81 Iverage
7 3.28 17.86 46.00 28.14 rerage
a8 3.28 31.10 Ee.00 24.90 QF
= 10.15 28.60 60,00 31.40 QF
10 10.15 16.52 50.00 33.45 Iverage
11 19.0z2 27.80 s0.00 32.20 QF
12 19.02 20.82 Eo.oo 29,18 brerage
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chenwvu Industrial Zone,Houjie Town,

NS TEChﬂDngY Dongguan, Guangdong, China

Tel:+56-769-85935656
Fax:+86-769-85991030

Data: 81 File: D:'Conduction'Kadence. EMI {91}
0 Lewel (dBuv) Date: 2010-08-06 Time: 13:44:12
FCC PART 15C OP
FCC PART 15C AV
402
3 i 12
o
i g
[
] 1
0 0.15 0.5 1 2 5 10 20 30
Trace: Frequency (MHz)
Test Site : 843 Shielded Room
Limwit : FCC PART 15C QP LINE Fhase:LINE
EUT ! Lransmitter
Power 1 DC 9V from adapter input AC 120V/60HE
MM T 2.2
Test Engineer: Jade
Contnent : Temp:25.3'C Humi:55% Press:101.51kPa
Te=st Mode 1 RX Mode (SOSHH=z)
Fredq. Lewvel Limits Margin FRemark
[MH=z) [dEuW) [dEBuv) (dE)
1 o.17 24,74 54.56 30.12 Lverage
Z o.17 38.70 64.86 Z26.16 QF
3 0.z 3G, 50 61.47 Z24.97 QF
4 0.z 25.55 51.47 E5.92 Average
5 1.07 3il.10 S6.00 24.90 QF
G 1.07 21.61 46.00 24.39 Average
7 2.05 23.77 46.00 Z22.23 Average
=1 2.05 32.30 56,00 23.70 QP
9 2.81 29.47 46.00 16.53 Average
10 2.81 34.80 S6.00 21.20 QP
11 5.62 23.28 50.00 26.72 Average
1z 5.62 35.:20 s0.00 24,80 QF
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guahgdong, China
Tel:+56-769-55935656
Fax:+56-769-55991050

Data: 83 File: x'Conduction'K'Hadence EMI {91)
0 Level {dBuV) Date: 2010-08-06 Time: 13:45:52
FCC PART 15C OP
FCC PART 15C AV
. 1
40 L
10

DOJE 0.5 1 2 5 10 20 30
Trace: Frequency {(MHz)
Test 3ite : 543 Zhielded Room
Limit : FCC PART 15C QP LINE Phase:NEUTRAL
EUT i Lransmitter
Fower : DC 9V from adapter input AC 120V/60Hz
MM T 2.2
Te=t Engineer: Jade
Corgnent t Temwmp:25.3'C Humi:55% Pres=:101.51kFa
Te=t HMode : RX Mode (905MH=Z)
Fredq. Level Limits HMargin ERemark
[MHz) [dBuv) [dBuW) (dE)
1 0.17 ig.z20 64,77 Z5.57 QF
2 0.17 2z2.70 54,77 3zZ.07 byerage
3 a.z0 21.24 53.02 3Z.38 byerage
4 a.z0 3iG.30 63.02 Z27.32 QF
5 .25 jG.10 6l.78 Z5.68 QF
& 0.z25 20.10 51.78 31.65 byerage
7 2.05 17.85 46.00 25.15 byerage
=1 2.05 25.40 S56.00 30.60 2P
9 2.81 22.38 46,00 23.62 byerage
10 2.81 3l1.80 S6.00 24.:20 QF
11 5.62 17.23 s50.00 32.77 byerage
1z 5.62 26.20 60.00 33.80 QP
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

5.2. Radiated Emission

5.2.1. Test limits
1) FCC PART 15C 15.209
2) RSS-210

5.2.2.Test procedure
The EUT was placed on a turn table which was 0.8 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The
EUT was set 3 meters away from the receiving antenna which was mounted on a antenna
tower. At the frequency band of 30MHz to 1GHz,The measuring antenna moved up and
down to find out the maximum emission level. It moved from 1 to 4 m for horizontal and
vertical polarizations. The broadband antenna was used as a receiving antenna. At the
frequency band of 1GHz to 25GHz,The measuring antenna moved from 1 to 4 m for

horizontal and vertical polarization. The horn antenna was used as a receiving antenna.

The resolution bandwidth and video bandwidth of the test receiver was 120 kHz and

300kHz for Quasi-peak detection at frequency below 1GHz.

The resolution bandwidth and video bandwidth of the test receiver was1MHz and 1MHz

for Peak detection at frequency above 1GHz.
For Average measurement at frequency above 1GHz.The resolution bandwidth of the test
receiver was 1MHz ; due to the shortest pulse width T is 116us, according the video

bandwidth should not smaller than 1/T,so the video bandwidth is 10Hz.

In 18GHz to 25GHz, The EUT was checked by Horn ANT . But the test result is
background.

The EUT was tested in Chamber Site.

Note: Test uncertainty: 3-2.62dB at a level of confidence of 95%.:
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5.2.3.Test Setup Diagram
5.1.3.1. Frequency range: 30MHz-1000MHz

FCC ID: XQ9T20200
IC ID: 8684A-T20200

1-4m

3m

v

—
A

5.1.3.2. Frequency range: 1 GHz -25GHz

Receiver

1-4m
EUT
D Receiver
0.8m
l «— 3m ————»

The test plots as following:
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,

Dongguan, Guangdong, China
Tel:+56-769-55935656

Fax:+856-769-85991080

Data: 632

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:45:33

’—1

FCC PART15C

-

LMR#AﬂkJwwumMWm$#ﬂﬂﬂﬁw¥%+ﬁwavaqirﬁ*

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Dis. / Ant. 3m 25758-3 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode TX Mode ANT 2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 30.00 32.45 40,00 T.55 10.87 Z1.00 0,558 QF
2 45,43 33.76 40.00 6.24 Z23.27 9.82 0.a87 QF
3 104.469 26.42 43 .50 17.08 14.73 i0.60 1.09 QF
4 157.14 27.57 435,50 15.95 17.2:2 .85 1.47 QF
5 502.39 35.30 46,00 10.70 14.31 15.53 &2.48 QF
6 5Z26.64 37.28 46,00 5.72 15.81 15.94 2.53 QF

Q' NS Technology Co., Ltd. Report No. NSE-F10085215 Page 18 of 85



NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 633

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:47:19

40

FCC PART15C

-

I SW*?W

30

Test Lite

224,

10m Chardber

418.

612, 806. 1000
Frequency (MHz)

Ant. Pol.: HORIZONTLL

DC 9V from adapter input AC 1Z0V/&80H=

Humi:S5Se3s

Press:101.53kPa

Playing with rock music

Ant. Cable

Limit FCC PARTIS
Di=. / Ant. 3o 25758-3
EUOT Transmitter
NN T 2.2
FPower
Test Engineer Jade
Corne ht Temp:25.2'C
Test Mode TX Mode ANT 2
Emiz=zion
Fredq. Lewvel Limits
{MHz) (dBuW/m)] (dBuWV/m)
1 30.00 Z5.86 40,00
2 187.14 23.96 43 .50
3 392,78 30.80 46,00
4 455.59 35.77 46,00
5 5Z6.64 353.687 46,00
6 B/358.19 35.99 46,00

Margin Reading Factor Loss Remark

(dB) [dBuV) (B 1m) (dE)

11.14 T.28 Z1.00 0,558 QF
19.54 13.61 5.868 1.47 QF
15.20 12.32 16.35 2.13 QF
12.23 13.93 i7.54 2.30 QF
12.33 12.20 15.94 2.53 QF
10.01 1Z.51 20.68 2.80 QF

Q' NS Technology Co., Ltd. Report No. NSE-F10085215 Page 19 of 85



NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,

Dongguan, Guangdong, China
Tel:+56-769-55935656

Fax:+856-769-85991080

Data: 634

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:49%:33

40

FCC PART15C

-

= s

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Dis. / Ant. 3m 25758-3 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode TX Mode ANT 1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 30.00 32.45 40,00 T.55 10.87 Z1.00 0,558 QF
2 45,43 31.76 40.00 5.24 21.27 9.82 0.a87 QF
3 104.469 26.42 43 .50 17.08 14.73 i0.60 1.09 QF
4 172.59 31.34 435,50 12.14 2Z0.01 .92 1.41 QF
5 502.39 35.30 46,00 10.70 14.31 15.53 &2.48 QF
6 5Z26.64 37.28 46,00 5.72 15.81 15.94 2.53 QF

Q' NS Technology Co., Ltd. Report No. NSE-F10085215 Page 20 of 85



NS Technology

FCC |
IC ID:

D: XQ9T20200
8684A-T20200

Chentmua Industrial Zone,Houjie Townh,

Dongguan, Guangdong, China
Tel:+56-769-55935656

Fax:+856-769-85991080

Data: 635

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:51:19

40

FCC PARTH

5C

23

4|—‘ 3 4WSWW

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Dis. / Ant. 3m 25758-3 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode TX Mode ANT 1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 30.00 Z5.86 40,00 11.14 T.28 Z1.00 0,558 QF
2 124.09 26.01 43 .50 17.49 13.07 i1.77 1.17 QF
3 407.33 31.35 46,00 14.65 12.34 16.85 2.18 QF
4 455.59 35.77 46,00 12.253 15.95 17.54 .30 QF
5 502.39 36.20 46,00 9.80 15.:21 15.53 &2.48 QF
6 B/358.19 35.99 46,00 10.01  12.51 Z0.68 2.80 QF
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,

Dongguan, Guangdong, China
Tel:+56-769-55935656

Fax:+856-769-85991080

Data: 636

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:53:33

40

FCC PART15C

-

., 4 SWEM

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Dis. / Ant. 3m 25758-3 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode RX Mode ANT 2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 30.00 32.45 40,00 T.55 10.87 Z1.00 0,558 QF
2 45,43 32.76 40.00 T.24 22027 9.82 0.a87 QF
3 104.469 26.42 43 .50 17.08 14.73 i0.60 1.09 QF
4 159.98 Z29.68 435,50 15.82 17.5:2 i0.80 1.36 QF
5 455.89 35.75 46,00 10.z5 15.%91 17.54 &2.30 QF
6 5Z26.64 37.28 46,00 5.72 15.81 15.94 2.53 QF

Q' NS Technology Co., Ltd. Report No. NSE-F10085215 Page 22 of 85



NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

Tel:+56-769-835935656

Fax:+856-769-85991080

Data: 637

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:55:19

FCC PART15 C
-wlB
B
40
l—l 4 g
iW%Fiﬁhﬂk&mwﬁivmmeAv#“””“*Mrg
2
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Di=. / Ant. 3o 25758-3 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode RX Mode ANT 2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 30.00 Z5.86 40,00 11.14 T.28 Z1.00 0,558 QF
2 193.93 25.65 43 .50 17.85 15.62 .54 1.49 QF
3 453.8%9 33.77 46,00 12.23 13.93 17.54 2.30 QF
4 502.39 36.20 46,00 9.80 15.21 15.53 &.48 QF
5 B35.189 35.99 46,00 10.01 12.51 Z0.6858 &.80 QF
6 858.38 39.30 46,00 6.70 12,12 23.89 3.Z9 QF
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,

Dongguan, Guangdong, China
Tel:+56-769-55935656

Fax:+856-769-85991080

Data: 638

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:57:33

’—1

FCC PART15C

-

4 SWMW

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Dis. / Ant. 3m 25758-3 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode RX Mode ANT 1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 45.45 32.76 40,00 T.24 22.27 9.82 0.a7 QF
2 104.69 26,42 43 .50 17.08 14.73 i0.60 1.09 QF
3 157.14 27.57 43 .50 15.93 17.2:2 .85 1.47 QF
4 475,25 36.55 46,00 9.45 16.13 15.05 &.37 QF
5 5Z6.64 37.28 46,00 §.72 15.81 15.94 2.53 QF
6 86l.29 39.00 46,00 7.o000 11,97 23.74 3.Z9 QF
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,

Dongguan, Guangdong, China
Tel:+56-769-55935656

Fax:+856-769-85991080

Data: 639

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date: 2010-08-09 Time: 11:5%:19

40

FCC PART15C

-

fi

4|—‘ 34 SMM

30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Dis. / Ant. 3m 25758-3 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode RX Mode ANT 1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 30.00 Z5.86 40,00 11.14 T.28 Z1.00 0,558 QF
2 179.38 25.76 43 .50 17.74 15.00 9.32 1.44 QF
3 392,78 33.80 46,00 12.20 15.3:Z2 16.35 2.13 QF
4 455.59 35.77 46,00 12.253 15.95 17.54 .30 QF
5 B35.189 35.99 46,00 10.01 12.51 Z0.6858 &.80 QF
6 858.38 39.30 46,00 6.70 12,12 23.89 3.Z9 QF

Q' NS Technology Co., Ltd. Report No. NSE-F10085215 Page 25 of 85



NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,

Dongguan, Guangdong, China
Tel:+56-769-55935656

Fax:+856-769-85991080

Data: 640

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 12:01:33

FCC PART15C

-

40 4 [ DW
7 WM
U 3
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PARTIS
Dis. / Ant. 3m 25758-3 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Huwi:56% Press:101.553kPa
Test Mode RX Mode S08MH=z
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 30.00 31.45 40,00 S5.55 9.87 Z1.00 0,558 QF
2 45,43 30.76 40.00 9.24 20,27 9.82 0.a87 QF
3 157.14 27.57 43 .50 15.93 17.2:2 .85 1.47 QF
4 475,25 35.55 46,00 10.45 15.15 15.05 &.37 QF
5 5Z6.64 37.28 46,00 §.72 15.81 15.94 2.53 QF
6 793.39 37.88 46,00 5.12 12.24 Z2.49 3.15 QF
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 641

0 Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 12:03:19

40

FCC PART15C

-

34MMW

30

Test Lite

224,

10m Chardber

418.

612, 806. 1000
Frequency (MHz)

Ant. Pol.: HORIZONTLL

DC 9V from adapter input AC 1Z0V/&80H=

Humi:S5Se3s

Press:101.53kPa

Ant. Cable

Limit FCC PARTIS
Di=. / Ant. 3o 25758-3
EUOT Transmitter
NN T 2.2
FPower
Test Engineer Jade
Corne ht Temp:25.2'C
Test Mode RX Mode S08MH=z
Playing with rock music
Emiz=zion
Fredq. Lewvel Limits
{MHz) (dBuW/m)] (dBuWV/m)
1 30.00 Z5.86 40,00
2 187.14 23.96 43 .50
3 407.33 31.35 46,00
4 455.59 35.77 46,00
5 B35.189 35.99 46,00
6 841.89 358.33 46,00

Margin Reading Factor Loss Remark

(dB) [dBuV) (B 1m) (dE)

11.14 T.28 Z1.00 0,558 QF
19.54 13.61 5.868 1.47 QF
14.65 12.34 16.85 2.16 QF
12.23 13.93 i7.54 2.30 QF
10.01 12.51 Z0.6858 &.80 QF
7.67 11.52 23.56 3.25 QF
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 585 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date: 2010-08-09 Time: 10:45:21
1
FCC PART 15C PEAK
-GaIB
65

I MBW

1000

Test Lite

4400. 7800. 11200. 14600. 18000
Frequency (MHz)

10m Chardber

Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2412.00 122.59 74.00 -45.59 55.856 31.50 2Z2.23 Peak
2 4324.00 64,59 74 .00 9.41 27.862 34.59 2.38 Peak
312339.00 50.95 74 .00 23.05 g.17 39.94 2.84 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 586
Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 10:47:00

130
1
FCC PART 15C PEAK
- 6B
65
SW
mﬂﬁﬁw.WQUHMJNﬂﬁLmﬁVLmﬂWMMMJVWNNM#ﬂHMH%%hﬂMdUI
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2412.00 122.351 T4.00 -45.531 55.58 31.50 2Z2.23 Peak
2 4324.00 66,35 74 .00 7.65 29.38 34.59 2.38 Peak
312373.00 51.14 74 .00 22.848 5.35 39.95 2.84 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 587

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

Date: 2010-08-09 Time: 10:45:21

130
65
FCC PART 15C AV
1 -GiB
L
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH1
Playing with rock music
Emiz=zion Ant. Cable
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 4524.00 15.59 54.00 5.41 11.8:2 34.59 Z2.38 brerage
212339.00 44,95 54 .00 9.05 2.17 39.94 2.84 byrerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 588

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

Date; 2010-08-09 Time: 10:47:00

130
65
FCC PART 15C AV
o -GiB
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 4524.00 50,35 54.00 3.685 13.38 34.59 Z2.38 brerage
212373.00 45.14 54 .00 5.86 2.35 39.95 2.84 byrerage
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 589 File: D:'Radiation data''Kadence.EMI (641)
Level {dBuVim) Date: 2010-08-09 Time: 10:4%:11

1

130

FCC PART 15C PEAK
5 6B

65

1000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT ! Transmitter
NN T 2.2
Fower : DC 9V from adapter input AC 1Z0V/&60H=
Test Engineer : Jade
Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode : T Mode ANTI1 CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2435.00 122.35 T4.00 -45.535 55.58 31.54 Z2.23 Peak
2 4376.00 66,74 74 .00 726 29.74 34.62 2.38 Peak
312543 .00 50,51 74 .00 23.49 7,63 40.03 2.85 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 590 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 10:50:16
2
FCC PART 15C PEAK
-GaIB
65 3
1
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PEAK
Dis. / Ant. HECH 1] 3117 hnt. Pol.: HORIZOMTAL
EUOT ! Transmitter
M/ T 2.2
Fower : DC 9V from adapter input AC 1Z0V/&60H=
Test Engineer : Jade
Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode : T Mode ANTI1 CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [dBuV) (B 1m) (dE)
1 1554.00 47 .40 74.00 ZB.E60 14.87 30.34 2.19 Feak
2 2435.00 122.67 74.00 -45.67 885.90 31.54 2.23 Feak
3 45876.00 63.32 74.00 10.68 26.32 34.62 2.38 Feak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

NS Technology

Data: 591
Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)
Date: 2010-08-09 Time: 10:49:11

130
65
i FCC PART 15C AV
\ . -6dB
¥ 7000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)

Test Lite : 10w Chanber
Limit : FCC PART 15C AW

Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT ! Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 4576.00 50,74 54.00 F.26 13.74 3d.62 Z2.38 brerage
212543 .00 45.51 54 .00 5.49 2.63 40.03 2.85 byrerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 592 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 10:50:16
65
FCC PART 15C AV
2 -6dB
1
0 1000 4400. 7800. 11200. 14600. 18000

Test Lite

Frequency (MHz)
10m Chardber

Limit FCC PART 15C AW
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 1554.00 45 .40 54.00 10.60 10.87 30.34 2.1%9 brerage
2 4376.00 49,32 54 .00 4,68 12.32 34.62 2.38 byrerage
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 593 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date: 2010-08-09 Time: 10:52:51
1
FCC PART 15C PEAK
-GaIB
65 3
i{mﬂmﬂMﬂWhrmquﬂuwﬂqﬂ
0 1000 4400. 7800. 11200. 14600. 18000

Test Lite

Frequency (MHz)
10m Chardber

Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 24g4.00 122.49 T4.00 -45.49 8§5.70 31.56 2Z2.23 Peak
2 4925.00 59.61 74 .00 14.39 22.57 34.66 2.38 Peak
312543 .00 51.22 74 .00 22.78 5.34 40.03 2.85 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 594 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 10:53:59
1
FCC PART 15C PEAK
-GaIB
65 A
BW
hMAw%”NWMwkqhMﬂMM%AgmmfﬁﬂwWAmrﬂyvmﬁvmﬁJuﬂ

1000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT ! Transmitter
NN T 2.2
Fower : DC 9V from adapter input AC 1Z0V/&60H=
Test Engineer : Jade
Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode : T Mode ANTI1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 24g4.00 122.39 T4.00 -45.39 §5.60 31.56 2Z2.23 Peak
2 4924.00 64 .09 74 .00 9.91 27.05 34.66 2.38 Peak
312424.00 51.98 74 .00 22.0:2 9.16 39.97 2.85 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 595

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

Date: 2010-08-09 Time: 10:52:51

130
65
FCC PART 15C AV
1 o -GiB
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 45z24.00 45.61 54.00 5.39 11.5%7 34.66 Z.38 brerage
212543 .00 45,22 54 .00 5.78 2.34 40.03 2.85 byrerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 596

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

Date; 2010-08-09 Time: 10:53:59

130
65
FCC PART 15C AV
1 5 6B
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Di=. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 45z24.00 49.09 54.00 4.91 1z2.05 34.66 Z.38 brerage
212424 .00 45,98 54 .00 5.02 3.16 39.97 2.85 byrerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 620
Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date: 2010-08-09 Time: 11:22:21

130
1
FCC PART 15C PEAK
-GaIB
65
3WM
M I Y MW
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Dis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
M/ T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2412.00 122.:25 T4.00 -45.25 85&.52 31.50 2Z2.23 Peak
2 4324.00 64.36 74 .00 9,564 27.39 34.59 2.38 Peak
315739.00 52.43 74 .00 21.57 7.34 42 .05 3.04 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 621 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date: 2010-08-09 Time: 11:24:00
1
FCC PART 15C PEAK
- 6B
65
3W
mwmﬁw,wquHMJNwﬁLmﬁvLmﬂwwwHJvmANwwﬁﬂmfm¢hﬂﬂﬁufWPWWWvMpﬂmﬂ“
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit : FCC PART 15C PEAK
Dis. / Ant. HECH 1] 3117 hnt. Pol.: VERTICAL
EUOT ! Transmitter
M/ T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [dBuV) (B 1m) (dE)
1 2412.00 122.32 74.00 -45.32 55.59 31.50 2.23 Feak
Z 4524.00 65.89 74.00 .11 =25.92 34.59 2.38 Feak
315399.00 52.67 74.00 21.33 5.08 41.57 3.02 Feak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 622 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date: 2010-08-09 Time: 11:22:21
65
FCC PART 15C AV
1 2 -GilB
0 1000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)

Test Lite : 10w Chanber

Limit : FCC PART 15C AW

Di=. / Ant. T 3m 3117 Ant. Pol.: HORIZONTAL
EUOT ! Transmitter

NN T 2.2

Fower : DC 9V from adapter input AC 1Z0V/&60H=

Test Engineer : Jade

Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa

Test Mode 1 T Mode ANT: CH1

Playing with rock music

Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MHz) (dBuV/m) (dBuW/m) (dB) [dBuV) (B 1m) (dE)
1 4524.00 45.26 S54.00 5.74 11.:29 34.59 2.38 bverage
215739.00 46.95 54.00 7.05 1.8¢6 4z.05 3.04 Lverage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 623

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

Date: 2010-08-09 Time: 11:24:00

130
65
FCC PART 15C AV
T 3 -GiB
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 4524.00 49,687 54.00 4.33 1z2.70 34.59 Z2.38 brerage
215399.00 46,149 54 .00 7.86 1.55 41.57 3.02 byrerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 624
Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date: 2010-08-09 Time: 11:26:11

130
1
FCC PART 15C PEAK
5 6B
65
BW
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
M/ T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2435.00 122.:29 T4.00 -45.29 §5.52 31.54 Z2.23 Peak
2 4376.00 66,38 74 .00 T.62  29.38 34.62 2.38 Peak
315655.00 52,22 74 .00 21.78 7,21 41.97 3.04 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 625 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:28:16
1
FCC PART 15C PEAK
-GaIB
65 :
wa
wvﬂﬂwuT¢¢N%U,MWAkmpmwMNwLw4“dWVUﬁwJnﬂmuumAJVMWJ“(ﬂumMVWU4¢WPHﬁhx
0 1000 4400. 7800. 11200. 14600. 18000

Test Lite

Frequency (MHz)
10m Chardber

Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2435.00 122.33 T4.00 -45.533 S5.56 31.54 Z2.23 Peak
2 4376.00 63.19 74 .00 10.81 Z26.19 34.62 2.38 Peak
315773.00 52.41 74 .00 21.58 726 42 .10 3.05 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 626 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date: 2010-08-09 Time: 11:26:11
65
FCC PART 15C AV
5 -6adB
0 1000 4400. 7800. 11200. 14600. 18000

Test Lite

Frequency (MHz)

10m Chardber

Limit FCC PART 15C AW
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 4576.00 49,95 54.00 4.05 1z2.95 3d.62 Z2.38 brerage
2156858.00 456,51 54 .00 7.49 1.50 41.97 3.04 byrerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 627 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:28:16
65
FCC PART 15C AV
1 N -6dB
0 1000 4400. 7800. 11200. 14600. 18000

Test Lite

Frequency (MHz)

10m Chardber

Limit FCC PART 15C AW
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH2
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 4576.00 49.19 54.00 4.81 1z2.1%9 3d.62 Z2.38 brerage
215773 .00 46,40 54 .00 760 1.25 42 .10 3.05 byrerage
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 628 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date: 2010-08-09 Time: 11:30:51
1
FCC PART 15C PEAK
-GaIB
65 2
%uwﬂﬁﬂ
0 1000 4400. 7800. 11200. 14600. 18000

Test Lite

Frequency (MHz)
10m Chardber

Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2464.00 122.:28 T4.00 -45.25 §5.49 31.56 2Z2.23 Peak
2 4925.00 59.18 74 .00 14.8-2 22.14 34.66 2.38 Peak
316535.00 53.32 74 .00 20,68 7.38 42,85 3.09 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 629 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:32:59
1
FCC PART 15C PEAK
-GaIB
65 4
3 I
“Nﬂﬂhlhmmpuﬁﬁﬁ”
0 1000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)

Test Lite : 10w Chanber

Limit : FCC PART 15C PELAK

Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT ! Transmitter

NN T 2.2

Fower : DC 9V from adapter input AC 1Z0V/&60H=

Test Engineer : Jade

Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa

Test Mode 1 T Mode ANT: CH3

Playing with rock music

Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MHz) (dBuV/m) (dBuW/m) (dB) [dBuV) (B 1m) (dE)
1 zZ4e4.00 122.39 74.00 -45.39 55.60 31.56 2.23 Feak
Z 4925.00 63.59 74.00 10.41 Z6.55 34.66 2.38 Feak
317133.00 55.31 74.00 15.69 9.00 43.18 3.13 Feak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 630 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date: 2010-08-09 Time: 11:30:51
65
FCC PART 15C AV
1 2 -GiB
0 1000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)

Test Lite : 10w Chanber

Limit : FCC PART 15C AW

Di=. / Ant. T 3m 3117 Ant. Pol.: HORIZONTAL
EUOT ! Transmitter

NN T 2.2

Fower : DC 9V from adapter input AC 1Z0V/&60H=

Test Engineer : Jade

Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa

Test Mode 1 T Mode ANT: CH3

Playing with rock music

Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MHz) (dBuV/m) (dBuW/m) (dB) [dBuV) (B 1m) (dE)
1 4925.00 45.65 S54.00 5.35 11.81 34.66 2.38 bverage
216535.00 47 .22 54.00 6.78 1.28 4z.85 3.09 Lverage
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 631 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:32:59
65
FCC PART 15C AV
! 2648
0 1000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)

Test Lite : 10w Chanber

Limit : FCC PART 15C AW

Di=. / Ant. T 3m 3117 Ant. Pol.: VERTICALL
EUOT ! Transmitter

NN T 2.2

Fower : DC 9V from adapter input AC 1Z0V/&60H=

Test Engineer : Jade

Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa

Test Mode 1 T Mode ANT: CH3

Playing with rock music

Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MHz) (dBuV/m) (dBuW/m) (dB) [dBuV) (B 1m) (dE)
1 4925.00 49.21 S54.00 4.79 12.17 34.66 2.38 bverage
217133.00 47 .98 54.00 6.0z 1.67 43.18 3.13 Lverage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chenwu Industrial Zone,Houjie Town,
Dongguan, Guangdong, China
Tel:+556-769-85935656
Fax:+56-769-85991050

Data: 614 File: D:'Radiation data’K'Kadence EMI {641)
130 Level (dBuVim} Date: 2010-08-02 Time: 11:16:13
FCC PART 15C PEAK
65
. FCC PART 15C AV
| I
01000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
Test Zite 10m Chamber
Limit FCC PART 15C PELE
Di=s. / Ant. 3o 3117 hnt. Pol.: VERTICAL
EUT Transmitter
M/N T 2.2
Power DC 9V from adapter input AC 120V/60Hz
Test Engineer Jade
Corgnent Tewp:25.2'C Humi:56% Press:101.52ZkPa
Test Hode RX Mode ANTZ
Playing with rock music
Emiz=sion Ant. Cable
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MH=] (dBuW/m) (dBuWV/m) (dE) [dBuWV) (dE/m) (dE)
112424.00 E0.59 74,00 23.41 7.7 39,97 2.85 Peak
216535.00 E1.45 74,00 22.55 E.51 42,85 3.09 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 615

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:16:18

130

FCC PART 15C PEAK

65

FCC PART 15CAV

—

WW

1000

Test Lite

4400. 7800. 11200. 14600.
Frequency (MHz)

10m Chardber

Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode RX Mode ANTZ
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
112424.00 50,59 74,00 23.41 7T 39.97 Z.85 Peak
217354.00 52.08 74 .00 21.9: 6.12 42 .82 3.14 Peak

18000
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 616 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:16:25
FCC PART 15C PEAK
65
. FCC BART 15C AV
Lvﬂvﬂmﬁ#ﬁmPfﬂEWF“VmﬁMﬁp
0 1000 4400. 7800. 11200. 14600. 18000

Frequency (MHz)

Test Lite : 10w Chanber

Limit : FCC PART 15C PELAK

Di=. / Ant. T 3m 3117 Ant. Pol.: HORIZONTAL
EUOT ! Transmitter

NN T 2.2

Fower : DC 9V from adapter input AC 1Z0V/&60H=

Test Engineer : Jade

Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa

Test Mode : RY Mode ANTI1

Playing with rock music

Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MHz) (dBuV/m) (dBuW/m) (dB) [dBuV) (B 1m) (dE)
1iz4z24.00 50.59 74.00 23.41 T 39.97  2.85 Feak
215773.00 51.892 74.00 Z2.08 6.77 4z.10 3.05 Feak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 617 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:16:30
FCC PART 15C PEAK
65

FCC PART 15C AV

L e e

1MWWW

-
2

01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. T 3m 3117 Fol.: WVERTICAL
EUOT ! Transmitter
NN T 2.2
Fower : DC 9V from adapter input AC 1Z0V/&60H=
Test Engineer : Jade
Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode : RY Mode ANTI1

Playing with rock music

Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
(MHz) (dBuV/m) (dBuW/m) (dB) [dBuV) (B 1m) (dE)
1 50589.00 44,350 74.00 Z9.70 36.98 2.58 Feak
212424 .00 50.59 74.00 23.41 39.97 2.85 Feak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 618 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:18:43
FCC PART 15C PEAK
65

FCC PART 15C AV

01000 2800. 4600. 6400, 8200. 10000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. HECH 1] 3117 Ant. Pol.: VERTICALL
EUOT ! Transmitter
NN T 2.2
Fower : DC 9V from adapter input AC 1Z0V/&60H=
Test Engineer : Jade
Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode : RX 905MH=
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 1666.00 49,26 74,00 Z24.74 59.31 Z25.853 Z2.17 Peak
2 6913.00 51.04 74 .00 22.96 53.00 je.84 2.51 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China

NS Technology Tel:1B6-769-85935656

Fax:+856-769-85991080

Data: 619 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:20:53
FCC PART 15C PEAK
65

FCC PART 15C AV

01000 2800. 4600. 6400, 8200. 10000
Frequency (MHz)
Test Lite : 10w Chanber
Limit : FCC PART 15C PELAK
Di=. / Ant. HECH 1] 3117 Ant. Pol.: HORIZONTAL
EUOT ! Transmitter
NN T 2.2
Fower : DC 9V from adapter input AC 1Z0V/&60H=
Test Engineer : Jade
Corne ht ! Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode : RX 905MH=
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2551.00 45.41 74,00 Z5.59 55.00 31.85 Z.28 Peak
2 7453.00 51.10 74 .00 22.90 52.90 3e.81 2.54 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

5.3. Conducted emission test data

5.3.1. Test limits

least 20 dB down from the highest emission level

5.3.2. Test procedure
1. The EUT was placed on a table which is 0.8m above ground plane.
2. Connect EUT RF output port to the spectrum analyzer through an RF attenuator.
3. Set RBW=100kHz,VBW=300kHz; trace max hold, then view.

The test plots as following:
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Save

Save Now

Type,

State

Name»

Dir Up

Dir Select

CH2 2438MHz antennal
5 Agilent Save
Save Now

Type,

Screen

Format,
Bitmap

Name»
Dir Up

Dir Select

A:\SCREN270.6IF file saved

CH3 2464MHz antennal

a5 Agilent Save

Save Now
Type,
Screen

Format,
Bitmap

Namer

Dir Up

Dir Select

A:\SCREN271.6IF file saved

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref Delta
Span Pair

Span Center

Off

More
1 of 2

A:\SCREN273.GIF file saved

5 Agilent

Marker

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref)
Ref Delta
Span Pair
Span Center

Off
More
1 of 2

A:\SCREN272.6IF file saved

a5 Agilent Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref Delta
Span Pair

Span Center

off

More
1of 2

A:\SCREN274.6IF file saved
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

CH1 2412MHz antenna2

i Agilent L save i Agilent Marker

Save Now 1Sele2ct ngkez

SType’ Normal
Creen
Format

B\tmapb Delta

Delta Pair

(Tracking Ref)

Ref Delta

Span Pair

e Span Center

Dir Up Off

Dir Select lng{g

| A:\SCREN277.GIF file saved

Save Marker

Save Now 1Selegct Mgrkez

SType’ Normal
Creen
Format

B\tmapb Delta

Delta Pair

(Tracking Ref)

Ref Delta

Dir Up 0ff

Dir Select 1”3{3

A:\SCREN279.6IF file saved A:\SCREN276.6IF file saved

CH3 2464MHz antenna2

¢ Agilent L Save ¢ Agilent Trace/View

Save Now Trace

2 3

SType, Clear Hrite
Creen

eI, Max Hold
Bitmap

Min Hold

Name» View

Dir Up Blank

Dir Select 1”‘;{3

A:\SCREN280.6IF file saved A:\SCREN275.BIF file saved
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5.4. 6dB Bandwidth

5.4.1. Test limits
>500kHz.

5.4.2. Test procedure

1. The EUT was placed on a table which is 0.8m above ground plane.

FCC ID: XQ9T20200
IC ID: 8684A-T20200

2. Connect EUT RF output port to the spectrum analyzer through an RF attenuator.

3. Set SA trace max hold, then view.

5.4.3. Testresult

Pass
Test Channel Frecilj[ir;;y 6dB ?\TIiWidth Conclusion
CH1(antennal) 2412MHz 9.9 Pass
CH2(antennal) 2438MHz 9.9 Pass
CH3(antennal) 2464MHz 9.9 Pass
CH1(antenna2) 2412MHz 9.9 Pass
CH2(antenna?2) 2438MHz 9.9 Pass
CH3(antenna?2) 2464MHz 9.9 Pass

The test plots as following:
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CH1 2412MHz antennal
&

* REW 100 kHz
Att 30 dB * VBW 300 kHz M1[1] -7.81 dBm
Ref 10.00 dBm SWT 10ms 2.412640000 GHz
D2[1] -6.12 dif
L P -5.590000000 MHz
Max |© 9™ 1 D311 -6.91 d
4.310000000 MHzZ|
-10 dB » <
{™ -13.610 dBm ff 1’%
20 dB IFA" i
-30 dBm

~40 dBm

L

Ly,
"

-60 dBm

-70 dém

-80 dBm

CF 2.412 GHz

Span 80.0 MHz

CH2 2438MHz antennal
&

* REW 100 kHz
Att 30 dB * VBW 300 kHz Mi[1] -9.08 dBm
Ref 10.00 dBm SWT 10ms 2.437200000 GHz
D2[1] ~5.76 df
we |, -4.150000000 MHz
may | 98m p3[1] -6.76 dB
";, 5.750000000 MHz
-10 dB
Jri -15.080 dBm l)?.%r '\‘9{‘
-20 d8 b A
PN
=30 dBém

saanh /

-60 dBm

-70 dém

-80 dBm

CF 2.438 GHz

Span 80.0 MHz

CH3 2464MHz antennal
&

* RBW 100 kHz
Att 30 dB * VBW 300 kHz M1[1] -10.08 dBm
Ref 10.00 dBm SWT 10nms 2.464640000 GHz
p2[1] -6.10 dBj
I d P -5.590000000 MHz
may | 98m D3[1] -6.08 dg
M1 4.310000000 MHz
-10 d8 —rt
!T-‘i -16.080 dBrr IJ,?. rﬂ“%—.‘
-20 d8 # &

| "

~30 dBm

sl / \

Y

PrTT e

-60 dBm

-70 dBm

-80 dBm

CF 2.464 GHz

Span 80.0 MHz

&

* REW 100 kHz
At 30 dB *WEW 300 kHz Mi1[1] -6.06 dBm
Ref 10.00 dBm  * SWT 10ms 2.412800000 GHz
D2[1] “6.57 df
w | -5.750000000 MHz
may | 98m 1 D3a1] -6.63 dB
4.150000000 MHz
10 9By 15 060 dEm ‘{_" I%
- P
=30 da.l.. ! \\‘
=40 dBm U{\_N
b .
f e
-60 uullu
70 u...l..
-80 dBm

CH1 2412MHz antenna?2

FCC ID: XQ9T20200
IC ID: 8684A-T20200

CF 2.412 GHz

Span 80.0 MHz

&

1Pk
Max

CH1 2438MHz antenna?2

© REW 100 kHz
Att 30 dB * VEW 300 kHz Mi1[1] -7.07 dBm
Ref 10.00 dBm * SWT 10ms 2.438800000 GHz
D2[1] -6.93 dg|
" -5.750000000 MHz
0 dBm 11 D3[1] -6.62 dB
4150000000 MHz
10 9By 15 060 dEm ED ‘
20 dB A A
20 vI ru '] '\
-30 d&m

sl / \

5.0 Sl et

I v
-60 dBm

-70 dém

-80 dBm

CF 2.438 GHz

Span 80.0 MHz

&

1Pk
Max

CH1 2464MHz antenna?2

© REW 100 kHz
At 30 dB * VBW 300 kHz Mi[1] -6.26 dBm
Ref 10.00 dBm * SWT 10ms 2.463360000 GHz
D2[1] ~6.32 dij
. -4.310000000 MHz
0 d8m Ml D3[1] -6.68 dp
5.590000000 MHZz|
-10 dBGH 17 760 aBm ;‘T
20 48 1y
| i i
-30 dBm

sl / \

|
5, ‘"I e

-60 dBm

-70 dBm

-80 dBm

CF 2.464 GHz

Span 80.0 MHz
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5.5. 99% Bandwidth

5.5.1. Test limits

No requirement.

5.5.2. Test procedure

1. The EUT was placed on a table which is 0.8m above ground plane.

FCC ID: XQ9T20200
IC ID: 8684A-T20200

2. Connect EUT RF output port to the spectrum analyzer through an RF attenuator.

3. Set SA trace max hold, then view.

5.5.3. Testresult

Pass
Test Channel Fre(i‘/l[?;y 99% kﬁgciwﬂth Conclusion
CH]1(antennal) 2412MHz 19.00 Pass
CH2(antennal) 2438MHz 19.00 Pass
CH3(antennal) 2464MHz 19.00 Pass
CH]1(antenna2) 2412MHz 17.56 Pass
CH2(antenna2) 2438MHz 17.56 Pass
CH3(antenna2) 2464MHz 17.56 Pass

The test plots as following:

@ NS Technology Co., Ltd. Report No. NSE-F10085215 Page 63 of 85



CH1 2412MHz antennal

&

1Pk
Max

CH1 2412MHz antenna?2

FCC ID: XQ9T20200
IC ID: 8684A-T20200

REW 1 MHz
ALl 40 dB VBW 3 MHz M1[1] 9.59 dBm
Ref 20.00 dBm SWT 2.5ms 2.412000000 GHz
| Occ Bw 17.564870259 MHz|
e M oTi 7.68 dBm
10 dBr 2.403217565 GHz|
1] -7.24 dBm
0 dei - 3 2.420782435 GHz
o /r \\
-20 dBém
| e h™ S
-30 da.l..
-40 da.l..
-50 uu-l--
-60 u...l..
-70 dBm

CF 2.412 GHz

Span 80.0 MHz

1Pk
Max

CH1 2438MHz antenna?2

REBW 1 MHz
Att 40 dB VBW 3 MHz M1[1] 9.84 dBm
Ref 20.00 dBm SWT 2.5ms 2.438320000 GHz
| Occ Bw 17.564870259 MHz
i T 7.19 dBn)
10 dBr 2.429217565 GHz|
2[1] -7.39 dBm|
0 dei T a 2.446782435 GHz
2
/y \\
-20 dBm =
e T PR Y
-30 da.l..
-40 :a.l..
-50 uu-l--
-60 u...l..
-70 dBm

CF 2.438 GHz

Span 80.0 MHz

RBW 1 MHz
Att 40 dB VBW 3 MHz Mi[1] 7.39 dBm)
Ref 20.00 dBm SWT 2.5ms 2.412000000 GHz
| Occ Bw 19.001996008 MHz
1Pk = M1 T1i[1] 12.77 dBm)|
Max 10 dBrr 2.402419162 GHz|
/ T2[1] -12.69 dBm)
0de 2.421421158 GHz
-10dB 13 T‘.\
-20 dBm
|r . O ey ™ P 4
-30 da.l..
-40 :c.l..
-50 u..ul..
-60 u...l..
-70 dBm
CF 2.412 GHz Span 80.0 MHz
CH2 2438MHz antennal
REW 1 MHz
Att 40 dB VEW 3 MHz Mi[1] 7.92 dBm)
Ref 20.00 dBm SWT 2.5ms 2.438160000 GHz
| Occ Bw 19.001996008 MHz
1Pk = M1 Ti[1] 11.63 dBm|
May |10 98" 2.428419162 GHz
[2[1] -11.18 dBm)
0de 2.447421158 GHz
2
S ¥ q_\
Lo —— = . Ak
-30 da.l..
-40 :c.l..
-50 u..ul..
-60 u...l..
-70 dBm
CF 2.438 GHz Span 80.0 MHz
CH3 2464MHz antennal
REBW 1 MHz
Att 40 dB VEW 3 MHz Mi[1] 7.75 dBm|
Ref 20.00 dBm SWT 2.5ms 2.464000000 GHz
| Occ Bw 19.001996008 MHz
1Pk = M1 T1[1] 11.81 dBm|
Max 10 dBrr 2.454419162 GHz|
r2[1] -11.60 dBm)
0de 2.473421158 GHz
2
o ¥ L\
-20 dBm
i am Sl
-30 da.l..
-40 :c.l..
-50 u..ul..
-60 u...l..
-70 dBm

CF 2.464 GHz

Span 80.0 MHz

1Pk
Max

CH1 2464MHz antenna?2

REW 1 MHz
At 40 dB VEW 3 MHz M1[1] 9.59 dBm
Ref 20.00 dBm SWT 2.5ms 2.412000000 GHz
| Occ Bw 17.564870259 MHz|
e M oTi 7.68 dBm
10 dBr 2.403217565 GHz|
F21] -7.24 dBm|
0 dei - 3 2.420782435 GHz
. /r \\
-20 dem
WMJ “"‘"'u.__ "
=30 dS.I..
-40 dS.I..
-50 uv-ln
-60 u...l..
=70 dBm

CF 2.412 GHz

Span 80.0 MHz
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

5.6. Power Spectral Density Test

5.6.1.Test procedure
1. The EUT was placed on a table which is 0.8m above ground plane.
2. Connect EUT RF output port to the spectrum analyzer through an RF attenuator.
3. Set SA Center Frequency = Operation frequency, RBW=3kHz,VBW=30kHz.

4. Set SA trace max hold, then view.

5.6.2. Test result

Pass
Test Channel Fre(ﬁﬁgy (I;;?S) F(zg:];())r (131(;’38:1111; Limit
CHl(antennal) | 2412MHz | -27.24 3 -24.24 8.0
CH2(antennal) | 2438MHz | -28.59 3 -25.59 8.0
CH3(antennal) | 2464MHz | -31.42 3 -28.42 8.0
CHI(antenna2) | 2412MHz | -27.90 3 -24.90 8.0
CH2(antenna2) | 2438MHz | -28.06 3 -25.06 8.0
CH3(antenna2) | 2464MHz | -28.37 3 -25.37 8.0

Note:Result=Read+Factor
The test plots as following:
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CHI1 2412MHz antenna 1
&

© REW 3 kHz

Att 20 dB " VBW 30 kHz Mi1[1] -27.24 dBm

Ref 0.00 dBm * SWT 60s 2.411996050 GHz
1Pk |

-10 d&m
Max

-20 dB

I M1
-30 dB

ol [

APRRETN O LAY VR O A

E (YOS W

-60 dBm

-70 dBm

|
-80 dBm
|

=50 dBm

CF 2.412 GHz
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CH2 2438MHz antenna 1
&

© REW 3 kHz

Att 20 dB * VEW 30 kHz M1[1] -28.59 dBm

Ref 0.00 dBm * SWT 60s 2.437995690 GHz
1Pk |

-10 d&m
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20 dB

| M1
30 dB X

o A
N /

-60 dBm

-70 dBm

|
-80 dBm
|

=50 dBm

CF 2.438 GHz

Span 180.0 kHz

CH3 2464MHz antenna 1
&

* RBW 3 kHz
* VBW 30 kHz M1[1]
* SWT 60s

Att 20 dB
Ref 0.00 dBm

-31.42 dBm
2.463995690 GHz

10 dBm

1Pk

Max

20 dB

I M1
-30 dB

soceh /

P A

-60 dBm

.

Lokad P

CF 2.464 GHz

Span 180.0 kHz

CH1 2412MHz antenna 2
&

FCC ID: XQ9T20200
IC ID: 8684A-T20200

© REW 3 kHz
Att 20 dB " VBW 30 kHz M1[1] -27.90 dBm
Ref 0.00 dBm *EWT 60s 2.411994970 GHz
1Pk
10 dBm
Max
20 dB

-30 a-l
| A

-60 dBm

-70 dBm

|
-80 dBm
|

=50 dBm

CF 2.412 GHz

Span 180.0 kHz

CH2 2438MHz antenna 2
&

Att 20 dB
Ref 0.00 dBm

© REW 3 kHz

* SWT 60s

* VBW 30 kHz M1[1]

-28.06 dBm
2.437995330 GHz

1Pk

10 dBm

Max

20 dB

e A

40 dBm
1 A it } kot

P

-60 dBi

-70 dBm

-80 dB

=50 dBm

CF 2.438 GHz

Span 180.0 kHz

CH3 2464MHz antenna 2
&

© REW 3 kHz
Att 20 dB

Ref 0.00 dBm © SWT 60s

* VEW 30 kHz M1[1]

-28.37 dBm
2.463994970 GHz

1Pk

-10 dBm

Max

.20 dB

M1
I X

naa i

LY T, P

CF 2.464 GHz

Span 180.0 kHz
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5.7. Output Power Test

5.7.1. Test procedure

1. The EUT was placed on a table which is 0.8m above ground plane.

FCC ID: XQ9T20200
IC ID: 8684A-T20200

2. Connect EUT RF output port to the Power meter through an RF attenuator.

5.7.2. Test result

Pass

Test Channel Frecﬁ%l;y (légrl;i) F(ZC];()H (13%8;1; Limit
CHl(antennal) | 2412MHz | 12.42 3 15.42 30.0
CH2(antennal) | 2438MHz | 12.09 3 15.09 30.0
CH3(antennal) | 2464MHz | 12.11 3 15.11 30.0
CHl1(antenna2) | 2412MHz | 12.34 3 15.34 30.0
CH2(antenna2) | 2438MHz | 12.13 3 15.13 30.0
CH3(antenna2) | 2464MHz | 11.97 3 14.97 30.0

Note: Result=Read+Factor
The test plots as following:
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

5.8. Band Edge

5.8.1. Test limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 50 dB below the level of the fundamental or to the general radiated
emission limits in RSS-GEN and FCC Part 15C, whichever is the lesser attenuation.

5.8.2. Test procedure

The EUT was placed on a turn table which was 0.8 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The
EUT was set 3 meters away from the receiving antenna which was mounted on a antenna
tower. At the frequency band of 1G Hz to 18 GHz, The measuring antenna moved from 1 to
4 m for horizontal and vertical polarization. The horn antenna was used was a receiving
antenna.

The resolution bandwidth and video bandwidth of the test receiver was1MHz and 1MHz
for Peak detection at frequency above 1GHz.

The resolution bandwidth was1MHz and video bandwidth was 10Hz of the test receiver
for Average detection at frequency above 1GHz.

The EUT was tested in Chamber Site.

5.8.3. Test Setup Diagram

EUT

D Receiver

e— 3m ———»

0.8m

5.8.4. Test result
PASS.

The test plots as following:
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 597

Level {dBuVim)

130

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 10:55:44

FCC PART 15C PEAK

)]

0

2450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2465.09 121.13 T4.00 -47.13 8§7.54 31.56 2Z2.23 Peak
2 2483.50 49,25 74 .00 24.75 15.44 31.58 2.23 Peak
3 2500.00 45,52 74 .00 25.453 14.49 31.60 2.23 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 598

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 10:57:59

130
65
FCC PART 15C AV
3
02450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2462.71 106.70 54.00 -52.70 7T2.91 31.56 2Z2.23 brerage
2 2483.50 358.32 54 .00 15.68 4.51 31.58 2.23 byrerage
3 2500.00 36.36 54.00 17.64 2.53 31.60 2.23 brerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 599

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date: 2010-08-09 Time: 10:5%:11

130
65
FCC PART 15C AV
2 3
02450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2462.71 106.21 54.00 -52.21 7T2.4d2 31.56 2Z2.23 brerage
2 2483.50 37.62 54 .00 16.38 3.81 31.58 2.23 byrerage
3 2500.00 3e.21 54.00 17.79 2.38 31.60 2.23 brerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 600

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:00:33

130
1
FCC PART 15C PEAK
65
2 3
i i it e T Ry e Ry
02450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2465.09 121.76 T4.00 -47.V6 S7.97 31.56 2Z2.23 Peak
2 2483.50 49,17 74 .00 24.83 15.3¢6 31.58 2.23 Peak
3 2500.00 45.16 74 .00 25.84 14.33 31.60 2.23 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 601

Level {dBuVim)

130

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:03:27

4

T 15C PEAK

0

2300

Test Lite

2326.

10m Chardber

FPEAE

2352, 2378, 2404. 2430

Frequency (MHz)

Ant. Pol.: HORIZONTLL

DC 9V from adapter input AC 1Z0V/&80H=

Humi:56% Press:101.52kPa
CH1
Playing with rock music

Ant. Cable

Limit FCC PART 15C
Di=. / Ant. 3o 3117
EUOT Transmitter
NN T 2.2
FPower
Test Engineer Jade
Corne ht Temp:25.2'C
Test Mode T Mode ANT1
Emiz=zion
Fredq. Lewvel Limits
{MHz) (dBuW/m)] (dBuWV/m)
1 2334.97 49,55 74,00
2 2390.00 47 .98 74 .00
3 2400.00 1,77 74 .00
4 2412.97 121.8¢6 74,00

Margin Reading Factor Loss Remark
(dB) [dBuV) (B 1m) (dE)
Zz4.45 15.%90 31.453 2.22 Feak
Z6.02 14.Z28 31.48 2.Z2 Feak
12.23 28.04 31.50 2.23 Feak
-47.86 &5.13 31.50 2,23 Feak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 602

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:04:50

130
4
65
FCC PART 15C AV
)
1
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2334.97 37.30 54.00 16.70 3.65 31.45 Z2.2:2 brerage
2 2390.00 37.89 54 .00 1la.11 4.19 31.458 2.22 byrerage
3 2400.00 49,59 54.00 4.41 15.86 31.50 2.23 brerage
4 2412.71 105.10 54.00 -51.10 71.357 31.50 2.23 bverage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 603

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:06:39

130
65
FCC RART 15C AV
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2339.91 37.32 54.00 16.65 3.65 31.45 2Z.:2:2 brerage
2 2390.00 37.98 54 .00 la.0z2 4.28 31.458 2.22 byrerage
3 2400.00 45. 50 54.00 5.50 14.77 31.50 2.23 brerage
4 2415.36 105.51 54.00 -51.51 71.58 31.50 2.23 bverage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 605

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

Date: 2010-08-09 Time: 11:08:01

130
4
FCC PART 15C PEAK
65 J
2 /
e e e T L T2 et e S TR TR e
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode T Mode ANT1 CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2339.00 45.78 74,00 Z25.22 15.15 31.45 Z2.2:2 Peak
2 2390.00 45,92 74 .00 25.08 15.2%2 31.458 2.22 Peak
3 2400.00 51.96 74 .00 12.04 25.23 31.50 2.23 Peak
4 2411.02 120.98 74,00 -46.95 87.25 31.50 2.23 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 606

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

Date; 2010-08-09 Time: 11:08:12

130
4
FCC PART 15C PEAK
65 3}
1 2 /
Pyttt et = e T it e et ey i b o
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2341.:21 50,42 74,00 23.58 16.75 31.45 2Z.:2:2 Peak
2 2390.00 49,92 74 .00 24.08 16.2%2 31.458 2.22 Peak
3 2400.00 g2 .96 74 .00 11.04 29.23 31.50 2.23 Peak
4 2411.02 120.98 74,00 -46.95 87.25 31.50 2.23 Peak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 607 File: D:'Radiation data''Kadence.EMI (641)
130 Level {dBuVim) Date; 2010-08-09 Time: 11:08:36
65
FCC BART 15C AV
3
1 2
—
02300 2326. 2352. 2378. 2404. 2430
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AV
Dis. / Ant. 3m 3117 hnt. Pol.: VERTICAL
EUOT Transmitter
M/ T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [dBuV) (B 1m) (dE)
1 2341.21 35.31 S54.00 15.69 1.64 31.45 2.:22 bverage
Z Z390.00 35.29 54.00 15.71 1.59 31.48 2.Z2 Lverage
3 Z400.00 49,29 54.00 4.71 15.56 31.50 2.23 bverage
4 Z41z2.97 105.40 54.00 -=-51.40 71.87 31.50 2,23 bverage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 608

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:09:12

130
4
65
FCC BART 150 AV
-+
1 2
02300 2326. 2352, 2378. 2404. 2430
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH1
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2385.12 35.22 54.00 15.75 4.53 31.47 Z2.22 brerage
2 2390.00 35.29 54 .00 15.71 4.59 31.458 2.22 byrerage
3 2400.00 51.:28 54.00 2.71 17.56 31.50 2.23 brerage
4 2412.97 106.40 54.00 -52.40 72,67 31.50 2.23 bverage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 609

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

130

Date; 2010-08-09 Time: 11:09:35

4

RT 15C PEAK

0

2300

Test Lite

2326.

10m Chardber

FPEAE

2352, 2378, 2404. 2430

Frequency (MHz)

Ant. Pol.: HORIZONTLL

DC 9V from adapter input AC 1Z0V/&80H=

Humi:56% Press:101.52kPa
CH1
Playing with rock music

Ant. Cable

Limit FCC PART 15C
Di=. / Ant. 3o 3117
EUOT Transmitter
NN T 2.2
FPower
Test Engineer Jade
Corne ht Temp:25.2'C
Test Mode TX Mode ANTZ
Emiz=zion
Fredq. Lewvel Limits
{MHz) (dBuW/m)] (dBuWV/m)
1 2385.51 45.54 74,00
2 2390.00 47,12 74 .00
3 2400.00 57.07 74 .00
4 2411.02 121.585 74,00

Margin Reading Factor Loss Remark
(dB) [dBuV) (B 1m) (dE)
Z5.48 14.85 31.47 2.22 Feak
Z6.88 13.42 31.48 2.Z2 Feak
16.93 23.34 31.50 2.23 Feak
-47.55 &7.85 31.50 2,23 Feak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 610

File: D:'Radiation data''Kadence.EMI (641)

Level {dBuVim)

130

Date; 2010-08-09 Time: 11:11:29

FCC PART 15C PEAK

65

03150

Test Lite
Limit

Di=. / Ant.
EUT

M/

FPower

Corne ht
Test Mode

Fredq.
[(MH=z)

10m
FCC
3o
Tran
T 2.

2464,

Chantber
PLRT 15C
3117
Smitter
2

2478. 2492, 2506. 2520

FPEAE

Frequency (MHz)

Ant. Pol.: HORIZONTLL

DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer : Jade

Terp
T N

t25.2'C

ode  ANTZ

Humi:56% Press:101.52kPa

CH3

Playing with rock music

Emiz=zion
Lewvel
[dBuv/m)

Limits
[dBuv/m)

Ant. Cable

1 2463.09
2 2483.50
3 2500.00

121.73
45 .93
45.23

74.00
74.00
74.00

Margin Reading Factor Loss Remark
(dB) [dBuV) (B 1m) (dE)

-47.73 &7.94 31.56 2.23 Feak
25.07 15.12 31.58 2.23 Feak
Z25.77 14.40 31.60 2.23 Feak
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 611

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:12:26

130
1
65
FCC PART 15C AV
\_\f'\z 3
02450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: HORIZONTAL
EUOT Transmitter
M/ T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2462.71 106.14 54.00 -52.14 T2.35 31.56 2Z2.23 brerage
2 2483.50 39.52 54 .00 14.45 5.71 31.58 2.23 byrerage
3 2500.00 35.22 54.00 15.78 4.39 31.60 2.23 brerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 612

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:13:40

130
1
65
FCC PART 15C AV
\\v"\l“_ 3
02450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C AW
Dis. / Ant. 3m 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2465.19 106.53 54.00 -52.53 T2.74 31.56 2Z2.23 brerage
2 2483.50 39.50 54 .00 14.50 5.69 31.58 2.23 byrerage
3 2500.00 37.39 54.00 16.61 3.56 31.60 2.23 brerage
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NS Technology

FCC ID: XQ9T20200
IC ID: 8684A-T20200

Chentmua Industrial Zone,Houjie Townh,
Dongguan, Guangdong, China
Tel:+56-769-8359535656
Fax:+56-769-8359910580

Data: 613

Level {dBuVim)

File: D:'Radiation data''Kadence.EMI (641)

Date; 2010-08-09 Time: 11:14:32

130
1
FCC PART 15C PEAK
65
2 3
e T e ¥ Vo P S N NG PP T S T R Y
02450 2464, 2478. 2492, 2506. 2520
Frequency (MHz)
Test Lite 10m Chardber
Limit FCC PART 15C PELE
Di=. / Ant. 3o 3117 Ant. Pol.: VERTICALL
EUOT Transmitter
NN T 2.2
Fower DC 9V from adapter input AC 1Z0V/&80H=
Test Engineer Jade
Corne ht Temp:25.2'C Humi:56% Press:101.52kPa
Test Mode TX Mode ANTZ CH3
Playing with rock music
Emission int. Cahle
Fredq. Lewvel Limits Margin Reading Factor Loss Remark
{MHz) (dBuW/m)] (dBuWV/m) (dB) [elBuav) (B 1m) [dEB)
1 2464.54 121.10 T4.00 -47.10 857.351 31.56 2Z2.23 Peak
2 2483.50 49 .90 74 .00 24.10 16.09 31.58 2.23 Peak
3 2500.00 49,11 74 .00 24.89 15.28 31.60 2.23 Peak
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FCC ID: XQ9T20200
IC ID: 8684A-T20200

5.9. ANTENNA REQUIREMENT

5.9.1.STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device. And according to FCC 47 CFR
Section 15.247 (b), if transmitting antennas of directional gain greater than 6dBi
are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

5.9.2. ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is PCB antenna (see EUT photo) that no
antenna other than that furnished by the responsible party shall be used with
the device, The maximum peak gain of this antenna is only 1.1dBi.
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